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This test report may only be used in full under the terms and conditions of
the contract. Any extract or abridgement is prohibited without the permission of
the Centre, and the Centre is not responsible for any problem or matter caused

relating to laws due to such extracts or abridgements.

2. ARG O RENTT, ARG RN RAKTIH .
This test report may only have liability for the samples tested. The test results

only concern the testing item.

3. AR, RNEH. ME. TZ8tkREEPLEX.
The Centre has nothing to do with the reality of the sample and is not
involved in the design, material, technique or performance of the product.

4, FMEDTLICEH . RETRPTKIRKF 0 H R EA G FTH R AR .
This report may only be reproduced in full. Any extracts or abridgements
shall not be published without permission of Far East Fire Testing Centre.

5. MEXLRK IR Hik. MAEALZTELH.
The test report will be invalid without being signed by the persons in charge
of testing, checking and approving the report.

6. MEWHAEK.

The test report will be invalid with any alteration.

7. MRRMEFAT R, HTREREGZ BE+TTLHARRKRAARE, @
T8, ‘ |

Any dissent to the test report shall be appealed to the testing centre within 15
days from the date of receiving the report, and will not be accepted if outdated.
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TEST REPORT

R GKT-9638 MMIFENS (96kg/m®)

NAME OF SPECIMEN: GKT-9638 Ceramic Wool (96kg/m’ )

IR FF: MNAS PPN A AR

TYPE OF TEST: Non-combustibility Test for Marine Structural Material

RITI: K E A e BT IR 2 7]
CLIENT: Tianjin Guokangtai Energy Conservation Technology Co.,Ltd

RITHdbht: REWERAEH X ESmanE ik 482 SEIFKE 1-720
ADDRESS: 1-720,Chuangzhi Building,No.482 Animation Middle Road,Zhongxin Ecological
City,Binhai New Area,Tianjin

AR TG IR 45 i A IRAE TE T AR B KRB 04T T R8RS % RBE & Rl
AR (2010 EHEFRKRIRFEFNMAMILD  (LUTFEFR2010 FTP AR B 1 55 1 #84>
HxMASHE R TR,

A non-combustibility test on the specimens as described in this report has been conducted at Far
East Fire Testing Center and the test results shows that the specimens are in compliance with the
relative non-combustibility requirements of marine structural materials in IMO THE
INTERNATIONAL CODE FOR APPLICATION OF FIRE TEST PROCEDURES, 2010 (hereinafter
referred to as 2010 FTP Code), Annex 1, Part 1.
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No, FT23478

WRTT Test Procedure
WD LI IMO €2010 FTP A0 Y FOE 1 35 1 B8R ASKAYERR 0N f7) BIWA )ik 2 4 1SO 1182
CRBURmE AR 5 1) KO- AT RB2) .
The non-combustibility test was carried out in accordance with the IMO 2010 FTP Code, Annex
1, Part 1, and the test method referred to 1SO 1182, Reaction to Fire Tests for Building and Transport
Products - Non-Combustibility Test.

Fdu iR Description of sample
1SS0 (BIEA O Information of product (provided by the client)

A () 300x300x38

Dimension (mm)

i) (EfEc]

Color white

2 X # B (kg/m?®) 6

Normal density (kg/m*)

2 XEKE% o

Nominal moisture content %

LRI E R% 5

Nominal organic content %

BB R4 =8, Rk
Composition Aluminum oxide, silicon dioxide

2 iXFE(5 B Information of specimens

R (mm) Hi20:45; ®H:50

Dimension (mm) Diameter ®:45; Height H:50

Bith At

Color white

i (M)

Number (piece) >

73 2 EiNnd ) L= fh 5 2

Structural composition Same as the above-mentioned product information
M SRR

Material type Homogeneous material

il % BEP RIS 2

Preparation Base metal interception and overlaying

3 IkEA W Date of delivery
PRI )T T 2023 4F 10 J1 20 FLGIEA L.
The sample was delivered to the Center by the client on 2023-10-20,
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4 HIY L Seal mark

ABS ML RINA MR SANAE THI.
The specimen was scaled by ABS and RINA.

S FiALIT Pretreatment

Na, FT23478

W )
Fidd g Temperature (C)

1y @ Ch)
Duration (h)

SRS

Treatment result

Pretreatment

6045

24

A R 4

To a constant weight state

W NAESHEAR Test witness and attendees
ABS ARZLH A1 RINA AR S IRE EM T ARG Itk 09iR5%8, JRA &AL BRI

LRTRER N

ABS and RINA was notified of the intention to conduct the test detailed in this report and did not
consider it necessary to send a representative to witness it.

RRLE R Test results

a) IAAESLHI{E Measured value of the specimen

# B (kg/m?)

Density (kg/m?) L
HIKE(%) 0.5
Moisture content (%) '
& (%) 63

Organic content (%)

b) 2 B IR S5  IR E AN P R

The maximum temperature and final equilibrium temperature of each measuring point

O o S
. ﬁﬁ&)ﬁ (C) ﬁ.:‘FtﬁIE’l‘J.E -('C) a7 (o)
Speci Maximum temperature Final equilibrium Temperature rise ('C)
' i ('C) temperature ('C) P
No i i p(abir} xRz g xR
] Tty Tmis) Tan T s T Tis)
1 800.4 795.5 800.0 795.1 0.4 0.4
2 805.5 817.7 804.3 817.1 1.2 0.6
3 798.8 814.7 797.9 814.5 09 0.2
4 803.7 798.3 801.1 796.7 2.6 1.6
5 806.4 797.0 805.1 796.4 1.3 0.6
4 —_— — —_— —_— 1.3 0.7
TIV! 1
26 &
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Continuous flames time in the process of test, masses before and after test and observation

during the test

Na, FT23478

KT (A [ WRSANERIE MR | R0 Y IR R 151
W Continuous Mass of specimen | Mass of specimen | Mass loss rate
Ne flames time before test afler test (g) (%)
) ®)
1 0 7.66 7.55 1.4
2 0 8.52 8.41 1.3
3 0 8.48 8.37 1.3
4 0 7.48 7.36 1.6
5 0 8.15 8.03 1.5
ki 0.0 — it 1.4
Average
MLz AL B2k
Observation | No obvious changes took place for the specimen.

d) RIS L% R ER BARAESLVF{E Test result data and standard allowable value

4 R
Result L {E RV E
" A Measured value Allowable value
Content
AR C)
1.3 <30
5 tests mean furnace temp. rise ('C)
REXR@ETHRA (C)
0.7 <30
5 tests mean surface temp. rise (C)
S KAEFAIIE (5) s 5
5 tests mean continuous flames time (s) ' ~
R ETH0% (%)
14 <50
5 tests mean mass loss (%)

e) THtELEL: G

Conclusion of non-combustib

4k Classification

ility test: qualified

AR 4G A (R FE AT 1%23% IMO €2010 FTP A0 B 1305 1 884 AN A L5 AR 44

.

The specimens mentioned in this report may be regarded as marine non-combustible structural
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No. FT23478
material complying with 2010 FTP Code Annex 1, Part 1.
RAEGREFNXRILH i, AR Ib R R AT

Approval of the material may be obtained only on application to the appropriate Administration.

FEH] Statement

IR ES RS SRR R T W R T A PE AR 3 s RIS JEASRE (B V52 %7 B (8 P
BT S K S R B — B
The test results relate only to the behaviour of the test specimens of a product under the

particular conditions of the test; they are not intended to be the sole criterion for assessing the potential
fire hazard of the product in use.
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m ”- Photos

S L g uRHRARA

T K9 GRT-9638

No.l HRHHE

Sealing of samples

Ne, FT23478

No.2 M

Parent material of samples
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The Test Specimens Before Tesling

No3 REATH AR

Five specimens prior to the test

ERMGAME DD
FAR EAST FIRE TESTING CENTRE
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No FT23478

HUEMLE

| The Tesl Specimens After Testing

Nod REFMIAARE

Five specimens after the test
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